






3

TOOLS NOT INCLUDED TOOLS INCLUDED

Hardware Ctn No. 1/3 & 2/3

No. Description Size Picture Qty Ctn no.

A Washer 6*16mm 4 2/3

B Metal leg H: 190mm 4 2/3

C Central leg H: 190mm 2 2/3

D Bolt M8*70mm 2 2/3

E Nut M8 2 2/3

F Corner connector 252*80*30mm 4 2/3

G L-shape connector 60*60*38mm 2 2/3

H Screw ST5*35mm 16 2/3

I Screw M8*25mm 20 2/3

J Washer 8*22mm 22 2/3

K Screw ST4*30mm 28 2/3

L Screw ST4*16mm 4 1/3

M Bracket 97*45*32mm 2 1/3



zhongly
文本框












